January 1969

"SPIDER 1300 JUNIOR

SPECIAL COMPONENTS

1671501 L.H.D.

for cars from chassis No. <{ 1695201 R.H.D.

Supplement to Spare Parts Catalog

SPIDER 1300 JUNIOR



Tab.

32/1
32/2
32/3
33
34
38
41
42
48
52
52/1
53
53/1
63

77
78

INDEX OF TABLES

- ENGINE - MECHANICAL UNITS -

Cylinder block and mountings

Covers of cylinder block and accessories
Cylinder head

Crankshaft - Connecting rods and pistons

Fuel piping

Intake manifold

Air intake duct and cleaner

Clutch

Clutch fluid reservoir and piping

Clutch master cylinder

Clutch slave cylinder

Gearbox: casing and covers

Gearbox direct drive shaft and mainshaft gears
Rear axle: casing and covers

Hydraulic brake piping (for L.H.D. cars)
Hydraulic brake piping (for R.H.D. cars)
Caliper, Ate disc-type rear brakes

Brake and clutch pedals (for L.H.D. cars)
Brake and clutch pedal hardware (for L,H.D. cars)
Brake and clutch pedals (for R.H.D. cars)
Brake and clutch pedal hardware (for R.H.D. cars)
Link rods and steering arms (for R.H.D. cars)

- BODYWORK -

Chassis front section
Chassis center section



CYLINDER BLOCK AND MOUNTINGS Tab. 1
Part number Description Qty
105,39.01.010,03 BLOCK ASSY, cylinder




COVERS OF CYLINDER BLOCK AND ACCESSORIES

Tab, 3

Part number

Dascription

Qty

105. 48,01, 040,00
105. 48.01.316,00

DIPSTICK
HOUSING, dipstick




CYLINDER HEAD Tab. &
Part number Description Qty
105. 14, 01,510, 02 COVER, camshaft 1




CRANKSHAFT - CONNECTING RODS AND PISTONS Tab, 7
Part number Description Qty

105, 41,02, 040,00 FLYWHEEL 1

105. 41,02, 401,00 STARTER RING 1




FUEL PIPING

Tab, 11

Part number

Description

Qty

105.92,32,801.00

PIPE, tank to pump




INTAKE MANIFOLD

Tab. 16

Part number Description Qty
105.30.01.060,01 HANIFOLD, intake 1
105. 48.01.617.00 ADAPTER, crankcase, ventilation 1




AIR INTAKE DUCT AND CLEANER Tab. 20
Part number Description Qty
AIR CLEANER ASSY:
105, 48, 08,010, 06 - Fispa 1
105. 48, 08, 010,07 - Tecnocar 1
105, 48, 08,010, 08 - Fianm 1
STRAP, cleaner fastening:
105, 48,08,010.06/04 | - Fispa 2
105. 48.08.010.07/04 | - Tecnocar 2
105.48.08.,010,08/04 | - Fianm 2
ELEMENT, filter:
105, 48.08,010,06/05 | - Fispa 1
105, 48,08,010,07/05 | - Tecnocar 1
105. 48,08,010,08/05 | - Fianm 1
105, 48,08.010.06/03 | GASKET, cleaner cover 1
105,30, 08, 055,01 STRUT, air intake supporting 1
105. 48,01, 144,00 ELBOW, vent 1
105, 48,01, 146.00 HOSE 1
105, 48,08,011.00 BODY ASSY, intake duct 1
105, 48, 08,137, 00 GASKET, air intake to duct 2
105. 48,08, 198,00 PIPE, fuel drain 1
105,39, 08.011.00 FLANGE, hot air intake 1
105,30, 08, 189, 00 DUCT, hot air 1
105, 39.08,190.00 RUBBER 1
105.39.08,192.00 SPACER 1
105,39,08,193.00 HOUNT 1




CLUTCH

Tab, 32

Part number

Description

Oty

105. 41.12.031.01
105, 48.12,031.02 *
105, 41.12,032.00
105. 41,12, 401,00
105. 41,12, 402,00
105, 41,12, 413,00
105, 41.12, 042,03
105, 41.12,042,01 *
105. 48.12. 434.00
105, 41.12.032,00/50
2100.00700

2140, 16805

CLUTCH

CLUTCH ASSY

PLATE DRIVEN

YOKE

SPRING

WASHER

BEARING, throwout
BEARING ASSY, throwout
SPRING

FACING, driven plate
SCREW, 8 x 1 x 16 mm
WASHER, 8.2 mm

For parts marked * the applicability (car s/nos.) will be later stated on

the Parts Catalog Amendment Sheets

D O =h wd ek b b A b b =k &




105. 41. 12,898, 00
105, 48, 45. 714,01
105. 44, 45.101,00
105. 44, 45,708, 00
105. 44, 45, 709,00
105. 44, 45. 715,00

HOSE:

- master cylinder to slave cylinder
- raservoir to master cylinder
CLAMP

PLUG

RESERVOIR

STRAINER

CLUTCH FLUID RESERVOIR AND PIPING Tab. 32/1
Part number Description Qty
PIPE:
105. 48,12.090.00 - for L.H,D. 1
105. 49, 12. 090, 00 - for R.H.D. 1
105. 48,12.091.00 - for L.H.D. 1
105. 28,12, 091.00 - for R.H,D. 1
2125,15525 NUT, 12 x 1 am 1
2145.17218 WASHER, 12.5 nn 1

— o b = PN




CLUTCH HASTER CYLINDER Tab, 32/2
Part number
L6 A BONALDI Description Qty
2100, 20254 SCREW, 10 x 1.25 x 96 am © 2
2120, 15488 NUT, 9 x 1.25 mm 1
2120, 20055 NUT, 10 x 1.25 mm 2
2140, 16807 WASHER, 10,2 mm 2
105. 14.45.020,06/10 | 14-18034/0 WASHER 1
105. 14, 45.020,06/11 | 14-18038/0 RETAINER RING 1
105,14, 45,020,06/13 | 14-18055/0 MAIN SPRING 1
105,14, 45,020,06/14 | 14-18042/0 SEAT 1
105. 14.45,020,06/18 | 14-18049/3 VALVE 1
105. 14, 45,020,06/25 | 14-18309/0 PISTON 1
105. 41.12,051.00/07 | 14-05583 DUST BELLOWS 1
105, 41.12,051,00/19 | 14-18320/1 VALVE 1
105. 41.12,051,00/24 | 14-18318/2 PISTON 1
105. 41.12.051.00/28 KIT, overhaul 1
105, 41.12.051,00/29 | 14-05571 RING, small 1
105. 41.12.051.00/30 | 14-05572 RING, large 1
105, 48, 12.051.01 14-05575 CYLINDER ASSY 1
105.09. 45.020,06/04 | 14-05631 PUSH ROD 1
105.09, 45.030,02/27 | 14-05630 NUT 1




CLUTCH SLAVE CYL INDER Tab. 32/3
Part number
Description Qty
ALFA ATE

2120, 15053 NUT, 8 x 1 nm 1
2200, 24822 RETAINER RING 2
105, 14, 22,052,03/17°| 3.3590,0700. 1 DUST BELLOWS 1
105. 41,12, 050, 01 3.2525,1202,03 | CYLINDER ASSY 1
105. 41, 12,050, 01/01 RING 1
105, 41.12,050,01/27 | 3.0450.2507,2 | OVERHAUL KIT 1
105. 41.12,050,01/07 | 3.3518,0100.2 BLEED SCREW 1
105. 41, 12,502, 00 PUSH ROD 1
105. 41.12.503.,00 NUT 1
105, 48, 12. 412,00 SPRING 1
105, 41.12,050,01/09 | 3.3458,0003,1 SHAP RING 1
105.41.12.050,01/10 | 3.3458,0005. 1 SNAP RING 1




GEARBOX: CASING AND COVERS Tab, 33
Part number Dascription Qty
2100, 00166 SCREW, 6 x 1 x 20 nn 3
2100, 00170 SCREW, 6 x 1 x 30 om 1
2100.05998 STUD, 8 x 1.25 x 8 x 1 x 86 mm 2
2120, 15051 NUT, 6 x 1 mm L
2140,17352 WASHER, 6.4 mm k
105.30.13.001.06 GEARBOX ASSY, ratio 41 : 9 1
105. 41,12, 101.01 SHIELD 1
105. 41,13.011,00 COVER 1
105, 41.13.012, 02 COVER, clutch 1
105, 41,13.080,00 RUBBER BUSHING 1




GEARBOK: DIRECT DRIVE SHAFT AND MAINSHAFT GEARS Tab, 34
Part number Description Qty
105. 41, 13,021, 00 SHAFT, direct drive 1
RING, oil sealing 1

105. 41, 13. 413,00




REAR AXLE; CASING AND COVERS Tab, 38
Part number Description Qty
105,30, 17,001, 21 REAR AXLE, ratio 41 : 9 1




HYDRAULI1C BRAKE PIPING (for L.H.D.) Tab, 41
Part number Description Qty

2105, 02002 SCREW, B x 1,25 x 15 mm 2

2145, 16805 WASHER, 8,2 mm 2

105, 48, 45, 028,00 REGULATOR VALVE 1

105.57. 45,078, 01 PIPE, requlator valve to rear hose 1

105. &4, 45,709, 00 FLUID RESERVOIR 1

105. 48, 45. 714,01 HOSE, from reservoir 1




HYDRAULIC BRAKE PIPING (for R.H.D.) Tab, 42

Part number Dascription Qty
2105, 02002 SCREW, 8 x 1.25 x 15 mm 2
2145,16805 WASHER, 8.2 mm 2
105, 48. 45,028, 00 REGULATOR VALVE 1
105. 44, 45,709, 00 RESERVOIR, fluid 1
105,48, 45, 714,01 HOSE, from reservoir 1
105.91, 45,069,00 HOSE, power cylinder to union 1




CALIPER, ATE DISC-TYPE REAR BRAKES Tab, 48

Part number

Description Oty
ALFA ATE

CALIPER ASSY:

105. 26, 26. 003,00 13,2383-0503.3 | - L.H,

105. 26, 26.004,00 | 13,2385-0603.3 | - R.H.

105,14, 22,052,03/13 | 3,3518-4200,2 SCREW, bleed
105.14,22.052,03/17 | 3.3590,0700. 1 DUST COVER

105. 14, 26, 004,02/09 | 13.8108-4202.2 | SPRING, cross-shaped
105.26. 26.003.00/25 | 13,0461-3810,2 | SET OF FRICTION PADS
105, 48,26,003,01/08 | 13.8131.3802,2 | PIN, with cotter
105, 48,26,003,01/16 | 13.0441-3803.2 | SEAL KIT

105, 48, 26,003,01/26 | 13,8112-3802,2 | PISTON

E ol = T S I S B S




BRAKE AND CLUTCH PEDALS (for L.H.D.)

Tab, 52

Part number

Description

Oty

105. 00, 44.121.00
105. 00, 44, 121.01
2100.00604
2100, 00612
2100, 14981
2120,20043
2125, 15046
2140, 16804
2140, 16721
2140, 17354
105. 00, 44.107. 01
105. 00, 44,127, 00
105.00. 44.331.00
105, 41. 44.017.00
105, 00,51, 147. 01
105, 48, 44, 010,00
105. 48, 44,020, 01
105, 48, 44.027.00
105, 48, 44,036, 01
105. 48, 44.065. 00
105, 48. 44,125, 00
105, 48, 44.367.00

KEYING BOLD

KEYING BOLT

SCREW, 10 x 1.25 x 25 mm
SCREW, 10 x 1.25 x 66,5 mm
SCREW, 4.8 x 16 mm

NUT, 7 x 1 om

NUT, 8 x 1.25 mm

WASHER, 7.1 mm

WASHER, 10.5 mm

WASHER, 10.5 mm

COVER, pedal

SEAL

PLUG

SHIELD

FILLER

PEDAL, brake

SHAFT

SUPPORT, pedal

PEDAL, clutch

ROD, clutch master cylinder
LIMIT STOP

PIN, pivot

e T WU S S R S S S S A I e G N R O I 7 I S S T S ]




BRAKE AND CLUTCH PEDAL HARDWARE (for L.H.D.) Tab, 52/1

Part number Description Qty
105.00, 44,327, 00 GLAND 1
105,00, 44,328,00 GREASE SEAL 1
105, 06, 44,019, 00 SHAFT 1
105, 26, 44,570, 00 SEAL 1
105. 26, &4.571.00 SEAL 1
105, 48, 44, 105, 01 SPRING 1
105, 48, 44,329, 00 GREASE SEAL 1
105. 48, 44,331, 00 PLUG 1
105, 48, 44,365, 00 GLAND 1




BRAKE AND CLUTCH PEDALS (for R.H.D.) Tab, 53

Part number Description Qty
2120, 20042 NUT, 6 x 1 nm 1
2140,16803 WASHER, 6.1 mm 1
105. 00, 44.107.01 COVER, pedal 2
105,01, 44, 131,00 TIE BOLT 1
105.01. 44, 132,00 WASHER 2
105. 49. 44.010. 00 PEDAL, brake 1
105. 49. 44,012, 00 SUPPORT, pedal 1
109, 49, 44, 036,00 PEDAL, clutch 1




BRAKE AND CLUTCH PEDAL HARDWARE (for R.H.D,) Tab. 53/1
Part number Description Qty
2100, 00249 SCREW, 8 x 1.25 x 50 mm 2
2120, 15104 NUT, 8 x 1.25 nm 2
2125, 15046 NUT, 8 x 1.25 mm 1
2140,16675 WASHER, 8.4 mm 4
2140, 16721 WASHER, 10.5 mm 2
2140, 16805 WASHER, 8,2 mm 2
2160, 17599 PIVOT PIN 2
105.01.51,169,00 RETAINER 1
105. 09, 44,307.00 BUSHING 4
105, 48, 44,125,00 LIMET STOP 1
105. 49, 44,065, 00 ROD 2
105, 49, 44. 105, 00 RETURN SPRING 1
105, 49,51.170,00 BOOT 1




LINK RODS AND STEERING ARMS (for R.H.D.) Tab, 63
Part number Description Qty
105, 49, 24, 201,00 ARM, steering 1




CHASSIS FRONT SECTION Tab, 77
Part number Description Qty
- INNER PANEL, fender skirt:
105, 44,50, 011,00 = L.H. for L.H.D. 1
105. 45.50.011.00 - L.H, for R.H.D. 1
FRONT SECTION ASSY:
105.91.50, 001,00 - for L.H.D. 1
105,92, 50, 001.00 - for R.H.D, 1
OUTER PANEL, fender skirt:
105.57.50. 093, 04 - L.H. for L.H.D. 1
105, 58,50, 093, 01 - L.H. for R.H.D. 1
105.91.50, 094,00 - R.H. 1




CHASSIS CENTER SECTION Tab, 78

Part number Description Qty

CENTER SECTION ASSY:

105.57.51.036.,00 - for L.H.D.

105.58.51.036. 00 - for R.H.D,

105.58.51., 044,01 R.H. PAN for R.H.D.

105. 41,51, 200,00 SHIELD, clutch master cylinder, for R.H.D.
105. 41.51,376.00 SHIELD, clutch master cylinder, for L.H.D.




S.p.A. ALFA ROMEO - Milano, via Gattamelata 45
DIASS — Pubblic. N° 1437 — 1/1969 (1500)

Printed in [taly




